
State of California-Health and Human Services Agency 

California 
H 

M R K  B HORTON, MD, MSPH ,.= :... 
,: . :. 

Diredor 
SCHWARZENEGGER 

G o m r  

-.---.I 

October 17,2008 , sari ~ u i s  ~ ; j ~ s p o ,  C;A 83401-79>2 --- 
L:- - 

Mr. Burton Chadwick 
. . . . . . . . . 

Central Coast Regional Water Quality Control Board 
895 Aerovistia Place, Suite 101 
San Luis Obispo, CA 93401 -541 1 

Dear Mr. Chadwick: 

CITY OF HOLLISTER DRAFT MASTER RECLAMATION REQUIREMENTS, ORDER NO. R3- 
20084069 
Recycled Water System No. 3590004 

.- -.. - I 

The ~alifornia Department of Public Health, Drinking Water Field Operations Branch 
(Department) has reviewed the Drafl Master Reclamation Requirements, Order No. R3-2008- 
0069 (MRR) for the City of Hollister, (City) Domestic Water: Recycling Facility. The Department's 
comments and recommendations, as a result of the review, are presented below. They are 
provided to the Regional Water Quality Control Board (Board) in accordance with the 
Department's responsibility as an advisory agency on the matter of recycled.water projects 
under Section 13523 of the California Water Code. 

The City of Hollister proposed to upgrade the,Domestic Wastewater Treatment Plant (DWTP) 
from a 2.69 million gallons per day (MGD) facultative and oxidation pond disposal system to a 
5.0 MGD immersed membrane bioreactor (MSR) with a 4.0 MGD tertiary recycled water 
treatment train. The tertiary recycled.water treatment train utilizes a Zenon Zeeweed 500d 
ultrafiltration membrane filtration process, coupled to a liquid sodium hypochlorite chlorination 
disinfection process to ,achieve turbidity and bacteriological standards for disinfected tertiary 
recycled water. The MBR process consists of four 1.25 MGD biological trains (5 MGD total) 
which includes an anoxic zone for denitrification, an aeration zone for soluble.BOD reduction 
and nitrification, a post-anoxic zone for further denitrification and four 1.0 MGD ultrafiltration 
membrane trains (4.0 MGD total) for solids removal. The design will accommodate an 
additional 1.0 MGD ultrafiltration membrane train to increase the recycled water treatment 
process from 4.0 to 5.0 MGD. 

The Department's comments will follow the layout of the MRR. 

A. Prohibitions I 
ltem 5 notes ;hat the "Hourly flow rates through the DWTP treatment system surpassing the 
capacity of the chlorine contact basin or online membrane train is prohibited." However, in I 

OIvision of Drinking Water and Environmental Management, 850 Marina 8ay:~arkway, Bldg P., 2"' Floor. Richmond. CA 94RM440.1 
(51 0) 620-3474 (51 0) 620-3455 Fax 

* I  
Internet Address: www.cd~h.ca.qov Item No. 30 Attachment No. E 

Program Internet Address: htt~://www.cd~h.ca.qov/~ro~ramse~ices/~rams/Pi WDR Hollister DWTP & Reclamation 
.. . . December 4-5 2008 Meeting 



Mr. Burton Chadwick 
October 17, 2008 

. Page2 

Section B; Specifications, ltem 1 specifies that the monthly average influent wastewater flow 
shall not exceed 4.0 MGD. The Department recommends that both be changed to "daily 
average" to be consistent with perforhance monitoring frequency requirements and the City of 
Hollister Title 22 Engineers Report for Production, Distribution and use of Recycled Water, April 
2008 (Engineer's Report). 

ltem 10 specifies that'a reduced pressure principle backflow prevention devices must be 
provided at all premises where recycled water is used and there,is no interconnection with the 
potable water system. This prohibition is consistent with Cross Connection Control regulations 
found in Title 17, CCR. However, the footnote (2) for ltem 10 states that, "This requirement 
does not apply to individual residences using recycled water for landscape irrigation ..." The 
reader may interpret this to mean that backflow prevention is riot necessary at individual 
residences. To clarify, Title 17, CCR requires that, as a minimum, a double check backflow 
prevention device be used at these sites or the implementation of a Department-approved 
alternative backflow protection plan. The Department recommends that the footnote be revised 
to clarify this regulatory requirement. 

I B. Specifications . . 

Flow and General Limitations 

The Department finds that the Zenon Zeeweed 500d ultrafiltration technology is an acceptable 
filtration technology to produce tertiary effluent for the intended beneficial uses. The Department 
recommends that Section 6. specifications, Flow and General Limitations, be revised to specify 
that the proposed recycled water treatment train is considered equivalent to tertiary treatment, 
per Title 22 requirements, when the Zenon Zeeweed 500d membranes are used in accordance 
with the manufacturer's specifications and the DWTP's Operations Plan. Also, the Department 
recommends that the MRR specify that when the plant capacity is increased to 5.0 MGD that 
only the.Zenon Zeeweed 500d membranes be installed and used. . 

To clarify an operational issue, by letter dated July 3, 2008 from the Department to the Board, 
the Department noted that the Zenon ultrafiltration process should contain equipment that is 
capable of conducting air pressure hold tests on the membrane modules to confirm the integrity 
of the membrane barrier should a single fiber be broken. After further review of the treatment 
technology, the Department has determined that the membrane integrity test should not be a 
requirement for the Zenon Zeeweed 500d ultrafiltration technology and that complying with 
turbidity performance standards are sufficient to determine filtration effectiveness. 

Disinfected Tertiary Recycled Water Limitations 

Item 8 states that, 'The turbidity of the disinfected tertiary recycled water shall not exceed any of 
the following: 

a. An average of 0.2 nephelometric turbidity units (NTU,) within a 24-hour period; 
b. 0.2 NTU more than 5 percent of the time within a 24-hour period,; and. 
c. 0.5 NTU at any time." 

The Department recommends that this'be revised to be consistent with section 60301 -320 (b), 
CCR. Only Items 8(b and c) are found in regulation. ltem 8(a) should be deleted. 'In addition, 
turbidity is measured immediately after the filtration process. So, ltem 8 should be revised to, 
"The filtered wastewater shall not exceed ..." 



Mr. Burton Chadwick 
October 17,2008 
Page 3 

The DWTP will utilize a Zenon Zeeweed 500d ultrafiltration technology and chlorination 
disinfection to achieve turbidity and bacteriological standards for disinfected tertiary recycled 
water.. Coagulation is not provided and 'is not required as part of the treatment process. The 
Department recommends deleting the footnote (4) because the coagulation requirements do not 
apply to treatment at the DWTP. 

ltem 9(c) specifies that the total coliform concentrations for disinfected.tertiary recycled water 
must be less than an MPN of 240 per 100 mL at all times. To be consistent with regulations 
(Section 60301.230(b), CCR), the ~epartment recommends that this item be revised to state; 
"No sample shall exceed an MPN of 240 total coliform bacteria per I 0 0  milliliters." 

The Department recommends that a new item is added to clarify the compliance monitoring 
- requirements for Items 8 (turbidity) and 9 (coliform) as required in Section 60321, Title 22, CCR. 

The following is suggested: 

"~isinfected'tertiary recycled water must be sampled at least once daily for totalcoliform 
bacteria. The samples must be taken from the disinfected effluent and must be analyzed by an 
approved laboratory. Further, the water must be continuously sampled for turbidity using a 
continuous turbidity meter and recorder following filtration. Compliance with the daily average 
operating filter effluent turbidity must be determined by averaging the levels of recorded turbidity 
taken at four-hour intervals over a 24-hour period. Compliance with turbidity pursuant to 
Section 60301.320 (b)(l ), CCR [or new Disinfected Tertiary Recycled Water Limitations, ltem 